
© 2017 Ostara Nutrient Recovery Technologies

Ostara Nutrient 
Recovery Solutions

Ohio Nutrients Workshop | November 2018

Rachel M. Lee, P.E.
Ostara Nutrient Recovery Technologies



Operating Experience

2005
Year Ostara 

founded

46 Billion
Gallons of Water 

Treated

18
Operational 

Pearl® systems 
worldwide

13.3 Million
People served by 
Ostara’s nutrient 
recovery facilities

400,000
Hours of Pearl® 

operational 
experience 



Pearl® Nutrient Recovery has a Rapidly Growing Installation Base



NON-RENEWABLE 
RESOURCE

PHOSPHATE 
HAZARDOUS WASTE

LEACHING & RUNOFF

Today’s Phosphorus Cycle is Broken



Gulf of Mexico Dead Zone
Currently measured at 5,052 square miles – more than 
[...]
HORTICULTURE

SGN 
300

SGN 
150

SGN 
90

The only uncoated continuous release 
granular phosphorus fertilizer

 Root-Activated™ (citrate soluble)

 99.6% Purity

 0.9, 1.5, 3.0, 4.5 mm prill size

 Lowest Salt Index of any P source

 Hardness similar to MAP or DAP

 High uniformity index



Crystal Green Remains Intact After Intense Watering

CT-Scan Study – University of Southampton

Commodity 
Phosphorus

Day 1 Day 10 Day 30 Day 41

Data Source: University of Southampton, UK, 2014



Crystal Green Release is the Key to Root Growth

Interaction of Growing Roots and Crystal Green Fertilizer

Data Source: University of Southampton, UK, 2014



 Long-term purchase 
agreement

 Sales price tied to global 
fertilizer market value

 Established sales channel in 
North America and Europe

Guaranteed Fertilizer Purchase 
Optimizes Your Investment



Fertilizer Product Handling is Simple and Fully-Automated

Crystal Green is dried, sorted and bagged ready-for-sale on site

PEARL

DEWATERING

DRYING BULK LOADING

TREATED EFFLUENT

CONVEYING

MAGNESIUM / ALKALINITY 
ADDITION

POST-DIGESTION & 
WASSTRIP® LIQUORS



Bulk Offloading System at St. Cloud Simplifies Product Handling

 Product stored in a bulk 
silo

 Transported away from 
site in bulk hopper trucks



Faster, streamlined & more 
robust than SCADA

PRISM: Cutting Edge Trending 
Package

User-friendly -
red, yellow, green

for easy issue 
identification

Customized 
metrics for 

effective trend 
analysis

No need to export data for customized 
reporting and analysis

Optimize reactor performance by 
identifying potential issues in real-time

 Save key performance indicators and 
reports for easy  troubleshooting that 
minimizes downtime



Ostara’s skilled operations team 
and customized PRISM trend 
analysis software offers:

 24/7/365 support

 Remote monitoring for convenient 
trouble shooting

 Continuous operational 
improvements to maximize 
benefits

Who do call when you need help?



“PRISM has quickly 
become essential to 

improving the operations 
at our facility.”

Bill Balzer, P.E., 
Plant Manager, Hampton Roads 

Sanitation District

According to HRSD, PRISM is 
Essential



With Ostara, Nutrient Management Partnership Maximizes Your 
Success



PARAMETER VALUE

Design Capacity 1200 MGD

Population Served 4,500,000

Pearl Model 10K

# of Reactors 3

Installation Greenfield

Installation Year 2016

WASSTRIP Planned

Ostara’s Solution Enabled Stickney Water Reclamation Facility to 
Successfully Meet Nutrient Limits With Bio-P Removal

Metropolitan Water Reclamation
District Of Greater Chicago



Pearl® 10K

Load Capacity (PO4-P per day) 2,800 lbs

Average Production Capacity 
(Crystal Green per day) 14,000 lbs

Installation Base (2017) 4

52.5 ft

24 ft



3 x Pearl® 10K at Chicago

Capacity of 7,500 tons/year of Crystal Green®



 1.0mg/L limit for total P in effluent


Plant efficiency and cost-effective 
implementation of Bio-P


Capacity to produce 7,500 
tons/year of Crystal Green

 Cost recovery in 5-7 years

Achieves MWRD’s Project Goals:

3X Pearl 10K at Stickney Nutrient 
Recovery Facility



Nine Springs Wastewater Treatment Plant

© 2016 Ostara Nutrient Recovery Technologies

Madison, WI

PARAMETER VALUE

Design Capacity 55 MGD

Population Served 340,000

Pearl Model 2K

# of Reactors 2

Installation Greenfield

Installation Year 2014

WASSTRIP Yes



Pearl® 2K

11 m36 ft

3.2 m10.6 ft

   Nutrient Recovery Technologies

Load Capacity (PO4-P per day) 550 lbs

Average Production Capacity 
(Crystal Green per day) 2,750 lbs

Installation Base (2017) 12



2 x Pearl® 2K at Nine Springs WWTP (Madison, WI)

1,000 tons/year of Crystal Green® Capacity



Achieves Project Goals

Nine Springs WWTP (Madison, WI)
Nutrient Recovery Facility


Delivery of fully functional, revenue 
generating nutrient recovery facility


Reduces centrate nutrient load returned for 
treatment


Minimizes use of metal salts for chemical 
phosphorus removal


Reduces chemical purchase and sludge 
disposal costs



Reduces the phosphorus content of 
biosolids, for more balanced N:P ratio and 
improved land application

 Eliminates nuisance struvite formation



Transformation of Amersfoort WWTP into Energy & Nutrient 
Recovery Factory

PARAMETER VALUE

Design Capacity 15 MGD

Population Served 315,000

Pearl Model 2K

# of Reactors 1

Installation Greenfield

Installation Year 2015

WASSTRIP Yes



1x Pearl® 2K at Amersfoort WWTP (Amersfoort, Netherlands)

Capacity of 500 tons/year of Crystal Green®




Integrated with THP (improves energy 
capture and reduces biosolids production)


Reduced P return loads and struvite in the 
digester


Successfully integrated with 
Deammonification


WASSTRIP improves sludge dewaterability 
by up to 4%


Capacity to recover 500 tons/year of 
Crystal Green

 Cost recovery in 5-7 years

Achieves Vallei en Veluwe’s Project Goals:

1 Pearl 2K & WASSTRIP Installed at 
Amersfoort Energy and Nutrient Factory



What Are Your Next Steps with Ostara?
“The combination of Ostara’s nutrient recovery technology with biological 
phosphorus removal has significantly reduced costs for our constituents by a 
factor of 10.”
- DAVID ST. PIERRE, EXECUTIVE DIRECTOR, MWRD OF GREATER CHICAGO



Become one of the facilities benefiting from Ostara’s Technology 
and known as Global Resource Recovery leaders

City of Jarocin, Poland



THANK YOU

Rachel M. Lee, P.E. – Manager, Nutrient Recovery Solutions 
rlee@ostara.com  |  ostara.com

Ohio Nutrients Seminar| November 2018



 Effluent P Limits and Permit 
Compliance

 Problem Unintentional 
Struvite Formation

Ostara Helps Solve Your Nutrient 
Challenges



© 2016 Ostara Nutrient Recovery Technologies

Ostara Turns Problematic Struvite into a High Quality, 
Market Ready, Fertilizer



Final Effluent
10

Primary Sludge 
10

Waste 
Activated 

Sludge
80

WASSTRIP
80

Anaerobic 
Digestion

60

Crystal 
Green

40

Biosolids 
45

Headworks
5

Wastewater 
Treatment 

Plant
100

Pearl
45

Convert Up To 50% Of Influent Phosphorus Into Premium Market-ready 
Fertilizer, Generating A Long-term Revenue Stream

Example 
Phosphorus 
Balance



Why is phosphorus 
recovery important?

What problems does 
Ostara nutrient recovery 
solve?

How does Pearl® work?

How does Crystal Green® 
work?

Success Stories

Today’s Agenda

1

2

3

4

5



Today’s Agenda

Why is phosphorus 
recovery important?

What problems does 
Ostara nutrient recovery 
solve?

How does Pearl® work?

How does Crystal Green® 
work?

Success Stories

1

2

3

4

5



Today’s Agenda

Why is phosphorus 
recovery important?

What problems does 
Ostara nutrient recovery 
solve?

How does Pearl® work?

How does Crystal Green® 
work?

Success Stories

1

2

3

4

5



Today’s Agenda

Why is phosphorus 
recovery important?

What problems does 
Ostara nutrient recovery 
solve?

How does Pearl® work?

How does Crystal Green® 
work?

Success Stories

1

2

3

4

5



Ostara Timeline



Closing the Loop on 
Nutrient Management

Recovery for Reuse

Produce an end product that is 
ready for sale when it leaves 
your facility without any further 
processing



Unintentional Struvite Happens
(unless you make sure it doesn’t)



Phosphorus
Phosphorus is a vital nutrient essential to crop growth and 
global food security



The Gulf of Mexico
The world’s second largest dead zone covering 3 million football fields



+550 Dead Zones Worldwide
Covering an area greater than Great Britain



The World’s Largest Dead Zone
Suffocating the Baltic Sea



The Gulf of Mexico
Dead Zone is the size of Connecticut and Rhode Island Combined



Excess Phosphorus
Collapsed Lake Simcoe’s fishing industry



Lake Erie
In danger of dying by suffocation



Chesapeake Bay
Has lost more than 90% of its oysters due to nutrient pollution



BIOSOLIDS

PRIMARY

ACTIVATED SLUDGE

SECONDARY CLARIFICATION ANAEROBIC 
DIGESTION

THICKENING

DEWATERING

THP

SIDESTREAM 
AMMONIA REMOVAL

WASSTRIP®
Alleviates struvite 
in digester

PEARL®
Recovers high 
value fertilizer

ACTIVATED SLUDGE



PEARL®
Recovers high 
value fertilizer

High PO4
and NH3

Pearl® + WASSTRIP® Advanced Digestion Integration

THP

High PO4 and Mg

ANAEROBIC 
DIGESTION

THICKENING

ACTIVATED SLUDGE SECONDARY CLARIFICATION

DEWATERING

DISCHARGEINFLUENT

PRIMARY

BIOSOLIDS

DEWATERING



High PO4
and NH3

Pearl® + WASSTRIP® Advanced Digestion Integration

High PO4 and Mg

WASSTRIP®
Mitigates struvite 
in digester

PEARL®
Recovers high 
value fertilizer 
and reduces
recycle P load

THPANAEROBIC 
DIGESTION

THICKENING

ACTIVATED SLUDGE SECONDARY CLARIFICATION

DEWATERING

DISCHARGEINFLUENT

PRIMARY

DEWATERING

BIOSOLIDS



Lagoon

PRIMARY ACTIVATED SLUDGE SECONDARY CLARIFICATION

THICKENING

ANAEROBIC 
DIGESTION

LAGOON



EFFLUENTINFLUENT

PRIMARY ACTIVATED SLUDGE SECONDARY CLARIFICATION

THICKENING

ANAEROBIC 
DIGESTION

LAGOON

BIOSOLIDS

Nuisance Struvite:  BNR Can Create Operational Challenges



Pearl® Nutrient Recovery:  Solve Operational Challenges While 
Recovering a Valuable Resource

High PO4
and NH3

DISCHARGEINFLUENT

PRIMARY ACTIVATED SLUDGE SECONDARY CLARIFICATION

THICKENING

ANAEROBIC 
DIGESTION

LAGOON

BIOSOLIDS

PEARL®
Recovers high 
value fertilizer 
and reduces
recycle P load



High PO4
and NH3

Pearl® + WASSTRIP®: Integration with Advanced Digestion and 
Side Stream Ammonia Removal

High PO4 and Mg

WASSTRIP®
Alleviates struvite in 
digester

SIDESTREAM 
AMMONIA 
REMOVAL

THPANAEROBIC 
DIGESTION

THICKENING

ACTIVATED SLUDGE SECONDARY CLARIFICATION

DEWATERING

DISCHARGEINFLUENT

PRIMARY

DEWATERING

BIOSOLIDS

PEARL®
Recovers high 
value fertilizer 
and reduces
recycle P load



Customized Solution:  Range of Pearl Offerings

Pearl® 500 Pearl® 2K Pearl® 10K

LOAD CAPACITY (lbs PO4-P per day) 145 550 2,750

AVERAGE PRODUCTION CAPACITY 
(lbs Crystal Green per day)

700 2,750 14,000

INSTALLATION BASE (2017) 8 12 4



Customized Solution:  Range of Pearl Offerings

Pearl® 500 Pearl® 2K Pearl® 10K

LOAD CAPACITY (kg PO4-P per day) 65 250 1,250

AVERAGE PRODUCTION CAPACITY 
(kg Crystal Green per day)

325 1,250 6,350

INSTALLATION BASE (2017) 8 12 4



4.3 m14 ft

Pearl® 500

9.5 m

Load Capacity (PO4-d) 65 kg

Production Rate (CG/d) 500 kg

Installation Base (2016) 8/8

Load Capacity (PO4-P per day) 145 lbs

Average Production Capacity 
(Crystal Green per day) 700 lbs

Installation Base (2017) 8

31 ft



4.3 m

Pearl® 500

9.5 m

Load Capacity (PO4-P per day) 65 kg

Average Production Capacity 
(Crystal Green per day) 325 kg

Installation Base (2017) 8



Unmanaged Struvite Formation Anaerobic Digesters



• High disposal and processing costs

• Increased sludge, more wet tons

• Costly chemical dependence 
(ferric, polymer)

Your Challenge: Dewaterability

Sludge dewatering – a key 
operational issue



1
Convert up to 50% of influent P into premium             
market-ready fertilizer

2 Meet stringent P limits

3 Create revenue stream through sale of Crystal Green

4 Reduce chemical and maintenance costs

5 Reduce total biosolids production by 10-20%
6 Reduce polymer consumption by 5-20%

7 Increase dewaterability by 4%

8 Protect digesters from nuisance struvite
9 Reduce carbon footprint

Benefits Optimize Plant Operations & Achieve Cost Savings



Phosphorus Cycle in Treatment FacilityBalance

CENTRATE
High PO4 and NH4
20-25% of influent loading

WAS
High P, N, Mg, K

BIOSOLIDS
ANAEROBIC 
DIGESTION

THICKENING

PRIMARY ACTIVATED SLUDGE SECONDARY CLARIFICATION

DEWATERING

TP = 5 mg/L TP = 1 mg/L

OP = 250+ mg/L
NH3 = 800+ mg/L

TP = 300+ mg/L
TMg = 100+ mg/L



Biological Phosphorus Removal:  Leverages Polyphosphate 
Accumulating Organisms (PAOs)

ANAEROBIC AEROBIC

PHB -Polyhydroxybutyrate



ANAEROBIC AEROBIC

PHB -Polyhydroxybutyrate

Biological Phosphorus Removal:  Leverages Polyphosphate 
Accumulating Organisms (PAOs)



ANAEROBIC AEROBIC

PHB -Polyhydroxybutyrate

Biological Phosphorus Removal:  Leverages Polyphosphate 
Accumulating Organisms (PAOs)



• Released Mg is bound as 
struvite

• Released K remains free 
 increased M/D ratio

Biological Phosphorus Removal Causes Poor Sludge Dewaterability



0

100

200

300

400

500

600

700

2007 2008 2009 2010 2011 2012 2013 2014

26

Fe

Pearl Reduces Chemical And Maintenance Costs

Pearl

Pearl® Reduced FeCl3 Demand by 50%

Ferric 
Chloride 

Use 
(dry lbs/d)



4

6

8

10

12

14

2007 2008 2009 2010 2011 2012 2013 2014 2015 2016

Pearl Reduces 
Dry Tons By 20%

Date Source: CWS - Durham WRRF

Pearl

Ostara Technology Saves Money Through Reduced Sludge Quantity

Biosolids
Production 

(dry tons/d)



35

40

45

50

55

60

65

70

2007 2008 2009 2010 2011 2012 2013 2014 2015 2016

Improved 
Dewaterability -

Decrease Wet Tons 
by 12%

Date Source: CWS - Durham WRRF

WASSTRIP

WASSTRIP Saves Money Through Reduced Sludge Volumes

Biosolids
Production 

(wet tons/d)



With
WASSTRIP

Without 
WASSTRIP

Protect Digesters From 
Unintentional Struvite Issues

Reduced Struvite in Digester by 
up to 90% 

 Each ton of Mg diverted around the 
digester results in 10 ton less 
nuisance struvite

 Reduced maintenance and cleaning 
costs

 Increased digester capacity

Date Source: CWS - Durham WRRF



Excess Monovalent Cations:  Reduce Bridging Effect Impairing 
Biosolids Dewaterability

Examination of three theories of cation-induced bio-flocculation, Sobeck and Higgins (2002)

Polymer Demand vs M/D Radio from 
WERF Research

Results – M/D Ratio vs PO4



Biological Phosphorus Removal Reduces Biosolids Dewaterability

EBPR Startup



Excess Monovalent Cations Reduce Bridging Effect Impairing 
Biosolids Dewaterability

Extracellular 
Biopolymers with (-) 
Functional Groups

More 
Interstitial 

Water

DIVALENT CATIONS MONOVALENT CATIONS

Cake Solids vs M/D Radio from WERF Research

Examination of three theories of cation-induced bio-flocculation, Sobeck and Higgins (2002)



0

50

100

150

200

250

300

2007 2008 2009 2010 2011 2012 2013 2014

Fe
rr

ic
 C

hl
or

id
e 

U
se

 (d
ry

 k
g/

d)

WASSTRIPPearl

Pearl® + WASSTRIP® Reduced FeCl3 Demand by 50% 

CWS - Durham WRRF



Pearl® +WASSTRIP® Reduces Biosolids Production

CWS - Durham WRRF

35

40

45

50

55

60

65

70

4

6

8

10

12

14

2007 2008 2009 2010 2011 2012 2013 2014 2015 2016

Bi
os

ol
id

s P
ro

du
ct

io
n 

(w
et

 to
nn

es
/d

)

Bi
os

ol
id

s P
ro

du
ct

io
n 

(d
ry

 to
nn

es
/d

) Dry Tonnes

Wet Tonnes

WASSTRIPPearl



WASSTRIP Impact On Monovalent To Divalent Cation Ratio 
And Dewatering

• Data Source: CWS - Durham WRRF

15

16

17

18

19

20

21

22

23

24

25

20

30

40

50

60

70

80

90

100

110

120

Ca
ke

 S
ol

id
s %

M
/D

 R
at

io
 (K

+N
H3

)/
(M

g+
Ca

)

M/D Ratio Cake Solids 180 per. Mov. Avg. (M/D Ratio) 180 per. Mov. Avg. (Cake Solids)

WASSTRIP Operational



0

50

100

150

200

250

2009 2010 2011 2012 2013 2014 2015PO
4-

P 
an

d 
N

H
3-

N
 R

ec
ov

er
y 

R
at

e 
(k

g/
d)

PO4-P
NH3-N

WASSTRIP Increased Nutrient Recovery by 60%

• Data Source: Durham WRRF, Portland, Oregon, USA

WASSTRIP 
DEVELOPMENT



Pearl Process Leverages Struvite Precipitation to Produce a 
Quality Product

pH

[Mg] [PO4] [NH4]



Pearl Process Leverages Struvite Precipitation to 
Produce a Quality Product

pH

[Mg] [PO4] [NH4]



Ostara Facilities
Installed Production Capacity (Tons/Year)



Crystal Green®

Nothing but Nutrients

 Pathogen Free

 Dust-free

 Lowest Salt Index of any P source

 Lowest Heavy Metals Content of any P 

source

99.6 %
PURE



Why We Recover a Specific Saleable Size

Four Blend-Ready Sizes

SGN 90 SGN 150 SGN 300 SGN 450

TURF & ORNAMENTAL AGRICULTURE HORTICULTURE



Crystal Green is not: a biosolid, compost, 
sludge or a sandy fine

Crystal Green is simply a pure, 
granular fertilizer

 The only recovered fertilizer 
with distinct marketable sizes

 Registered as a fertilizer in 44 
states, Canada, Mexico, EU, 
Taiwan, Puerto Rico



Fertiliser Team Sales & Agronomy

MOLLY BIEDENFELD

VP, Nutrients Market 
Development & Sales